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STANDARD SAMPLE No. 101
18 CHROMIUM—8 NICKEL STEEL
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s Precipitated at 40°C., washed with a 1 percent
solution of KN O3 and titrated with alkali standard-
ized by use of Bureau of Standards standard acid
potassium phthalate and the 23:1 ratio.

b¥Value obtained by standardization of titrating
solution against sodinm oxalate thromgh RMnO,
and Naz80s.

cChrominm separated by precipitating with
NaHCO; befere the bismuthate oxidation.

d Solution in mixture of equal volumes of HCl and
HN O3, silica separated by debydration with HCIO,
before precipitating with molybdate.

* Mcincke’s method.

fPerchinrie acid dehydration.

¢ Potentiometric titration.

1. Ferrous Laboratory, Bureau of Standards, H. A. Bright in
charge; analysis by R. M. Fowler and J. C. Redmond.
2. C. M. Johnson, The Crucible Steel Co. of America, Pitts-

burgh, Pa.

Thomas Fudge, The International Nickel Co. (Inc.),

Bayonne, N. J

Ghio.

Nowr

Falls, Pa.
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. C. H. McCollam., The Timken Steel & Tube Co., Canton,

R. J. Price, The Electro Metallurgical Co., New York, N.Y,
. E. B. Welch, Firth Sterling Steel Co., McKeesport, Pa.
. H. N. Austin, The Babeock & Wilcox Tube Co., Beaver

h Chromium separated by precipitating with ZnO

before oxidation of the mangamese with lead per-
oxide.

iSolution in a mixture of equal volumes of BCl

and HNO:

i KON titration.
kThe bulk of the iron removed by extraction with

cther, chromium removed by a persulphate-NaOH
separation, and the manganese determined by the
bismuthate method.

iSolution in a mixture of 2 parts HN O3z 1 part HCI,
= Dissolved in concentrated HCL

» Absorbed in CdOl; sulution.

o Finished by electrolysis.

» Volhard-arsenite method.
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aTitration solution
standard steel.

rIron and vanadium precipitated with cupferron.
Precipitate ignited and vanadium determined by
the Zpersulphate method.

5Zn0 separation.

t Colorimetric.

uBurned with low carbon (0.05C) steel,

¥HCI dehydration.

w Arsenite titration.

*Zn0 separation, persulpbate oxidation, and po-
tentiometric titration with sodium arsenite.

» S ple dissvlved iu aliric and hydrofiuoric aclds.

s Recommended value.

standardized by means of

8. P. L. Tyson, The Carpenter Steel Co., Reading, Pa.

9. J. A. Wiley, The Midvale Co., Philadelphia, Pa.
10. R. G. Schaeffer, General Motors Corporation, Research

Laboratory, Detroit, Mich.

11. F. M. Portz, Republic Steel Corporation, Massillon, Ohio.
12. C. K. Mitchell, W. B. Coleman & Co., Philadelphia, Pa.
13. W. T. Hartley, Ludtum Steel Co., Dunkirk, N.Y.
14. H. H. Craver, Pitisburgh Testing Laboratory, Pitts-

15. C. P. Larrabee, The American Sheet and Tin Plate Co.,
Pittsburgh, Pa.
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